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1.0 INIRODUCIIOH

A reques!l was received for comment on the combustion characteristics
of lwo samples -of Ultra - Seal tyre sealant. This product is a
proprietary compound used for injection into tubeless tyres to seal
small punctures and mechanical damage.
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1EST1NG

Standard lests for ignitability and flame propagation are not designed
{o be used for lhixolropic paste type materials. The most relevant
test for Lhis type of material was deemed to be the determination of
foxicity index Tn accordance with the SABS T1I test.

Roth samples were submitted to the SABS for testing.

1.0 RLSULTS

lThe attached SARS reports give values for lhe toxicity index of 3,1
and 2,2 for the Mining Grade and Universal Grade samples respectively.

The Tl tests is not an absolute acceptance test and should not be used
in Lthis respect. Itl’s prime use is lo show that one material has a
lower potential for the release of toxic fumes than another. However,
values of the loxicily index below 5 ere gencrally ccnasidered to be
acceplable.

[or comparison, toxicity indices for olher materials have been quoted:

PVC cable sheathing 4,6

low halogen FVC 3,2
rR PVC 4,1
leralox 0,7
Phenolic foam 9.8

It must be emphasised thal considerable spread in the 1ndexes
determined by this method has been noted and that the method 1is
inlended essentially -for comparative purposes. ‘The values determined
for Ultra Seal do indicale, however, that it is no more hazardous than
many malerials currently used underground. [n the event of .2 fire, it
i's reasonable to claim that more irritation would be produced by the
combustion products of the tyre rubber than the small amounts of Ultra

Seal present.

NOTI :

Tost reporls issued by the SABS do not constitute approval of the product.
A copy of the reverse side of the test report included for information.
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£ ROSE Fr.Eng
HEADY: NATCRIALS ENGINEERING DEPARTHLNT
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Our rel: L2/3/21/3

! Enquiries:
Cermin Adminlstration Services seeasion Tel, 428-6184
PO Box 10879 ’
STRUBENVALE TEST REPORT
1570 . ;
No. 653/81976/F3191
Date 1989-12-05
TOXICITY INDEX
L. DESCRIPTION OF SAMPLE
The sample submltted for test consisted of waterbase thixo-
troplc sealing gel. Trade name ULTRA SEAL, Sample A: Commer-
clal grade.
2. NATURE OF TEST
The test to determine the toxiclty index of the sample
submitted was conducted in accordance with SABS TI, Determi-
nation of Toxici{ty Index.
3. RESULTS

Toxicity Factors

Carbon dioxide (C0oy) 0,2
Carbun monoxlide (Co) 0,5
Formaldehyde ucuo) =

Nitrogen oxldes (NOx) 1,4
llydrogen cyanide (HCN) 0,1

Sulphur dloxlide (803)

llydrogen sulphide (H,S) =
lydrogen chlocride (HCL) =
Hlydrogen fluorlide (HF)
llydrogen bromlde (us)

("=-" indlcates that no traces of thls gas could be detected)

Toxlelty Index Tl: 2,2

AN Loccciie, (2Ll
UTHIl bannenfeldt

HEAD: FIRE ENGINEERING

DIVISION
for DIRECTOR GENERAL

HTHD/CGC
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Out rel. 19/3/21/3

! Enquiries:
Genmin Administration Services Extension: Tel. 428-6184
PO Box 10879
STRUBENVALE : TEST REPORT
1570
No. 653/81976/F3191
Date. 1989-11-22
TOXICITY INDEX
1. DESCRIPTION OF SAMPLE
The sample submitted for test consisted of waterbase thixo-
tropic sealing gel. Trade name ULTRA SEAL, Sample B: Mining
Crade.
2. NATURE OF TEST
The test to cdetermine the toxicity index of the sample
submitted was conducted i{n accordance with SABS TI, Determi-
nation of Toxicity Index.
3. RESULTS

Toxicity Factors

Carbon dioxide (C09) 0,6
Carbon monoxide (CO% 0,3
Formaldehyde (HCHO) =
Nitrogen oxides (NOx) 2,1
Hydrogen cyanlide (HCN) 0,1
Sulphur dioxide (S032) -
llydrogen sulphide (H;S) -
llydrogen chloride (HCL) -
llydrogen fluoride (UF) =
Hydrogen bromide (1iB) -
("-" indlcates that no traces of this gas could be detected)

Toxlcity Index TI: 3,1
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HTH Dannenfeldt

HEAD: FIRE ENGINEERING
DIVISION

for DIRECTOR GENERAL
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Ultra Marketing (Pty) Lid
Attention: Mr S I Steer
[X) Rox 39283

RRAMIY

2018

Denar Sirs ULTIA SEAL PUMPS

Further to your lelter of 2 June 1989, we have examined and tested the Ultra type
senl dosing pimp, And we wish to comment nas follows.

The aluminitm alloy out of which this pump is manufactured contains less than 1%
hy mass of magnesium,

This pmp is intended to injecl into the pneumatic tyres of vehicles a measured
amamt of a chemical secaling substance. 1t is therefore not likely Lo bt»
commonly used in a fiery mine, but. will be used by trained personnel. In terms
of SARS 012 of 1972 'Use of light alloys in fiery mines’' we would therefore clnss
this pmp under the samn calegory as shol-exploders and scientific equipment, and
we cnn see nn objection against its use in a fiery mine.

Tn terma of tha propored  raviaion aof  SARS 012 we would rimilarly class this
tlo¢sing pump as 'equipnent that may be purchased until. further notice'.

Yours faithfully

T & 7 Upan
for DIRECTOR GENFRAL
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Your tal l.elter
dd 14/11/89
O e 17/7/723

1. Enquiies  DJ Lotter
Ultra Seal Exlension §837

S TEST REPORT

0127
No 361/82080/F884A

Date  11/12/89

TYRE SEALANT

1. REQUEST

Test 2 samples of tyre sealant against the requirements of
"T'yre sealant specification [or pneumatic tyres", dd 21/07/82,
by Dr Jaakko Tae, for the properties as given in Table 1,

2. SAMPLES

The samples were received in two plastic bottles marked as
follows:

“Sample A Ultra Seal Mining Grade", and
"Sample B Ultra Seal Commercial Grade".

3. RESULTS

The results obtained are given in Table 1.

Table 1
: Resulls ! Requirements
Property | e i o e e ) of the
) { Sample A |} Sample B | specilication
lleat stability at GO °C:
Separation, X (VY/V) Nil Nil 3 max,
~ Cold stability at -18 °C Pass Pass Not frozen
Corrosion: Slight

! ] ]
] (] ]
] 1 ]
] 1 )
1 ] []
] 1 ]
] ] ]
1 [} ]
e) Steel i Pass : Pass i discolouration
1 ] ]
L] ) ]
] ] ]
] ] ]
[] ] ]
t ] [}
1 1 ]
1 (] [}

L) Aluminium Pass Pass max.
" Viscosity at 20 °C, Pa.s 60 50 44 to 100
pli-value 8,5 8,6 8,0 to 9,6

e - . e — - o = o - - - . G - = - . e W M W G - D - S WS W e R Tm W A Tm = S D SO m W R S @ - e W P e e e

Ci T:llarton
Manager: Petroleun
for DIRECTOR GENERAL
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I
Ultra Seal

PO Box U12-84
SILVERTON
0127

1613

TYRE SEALANT
1. TEST REQUESTED

Flash point

N

SAMPLES

— 15—

Your el Letter
dd 14/11/89
Our el 17/7/23

Enquiies g LiLier
Cxlension G837

TEST REPORT
Mo 361/82080/F884

Date  17/11/8Y

The samples were ceceived in two plastic botlles marked as

Follows:

"Sample N Ulten Seal Mining Grade", and
"Sumple B UlLra Seal Commercial Grade.

d. TEST METHOD

ASTM DY2-85.

1. RESULTS

The resulls oblained nre given in Table |,

e en e o om o o en > e e = e - e = v - wn e e o e - - ——

Sample No . Flush point,
A : > ub
] ! > H4

r

o, REMARK

The samples boiled at the Lemperatures

- om = e

quoted above and

Lherefore the test was discontinued at Lhese Lemperalures.

HEW TELERHIONE X Fng NHO
OF SnBS PREORIN

Effective dale: HY- 0%+0H
Fax Nz 012 - 3441548
Switch baard: U2 - 4287911
cH bl larton: Q)2 - 426156
Nl Lotter s 012 - 42848137

N

-

e CM Fu}larton
[ Manager: Petroleum
for DIRECTOR GENERAL

Jah/djl
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Ulera Marketing (Pry) Ltd
I'o Box 912-84
STLVERTON

PRETONIA NPOON

— 16—
Your rel ne
Chur rel 17/40/3

Enquiries fK Schaffner
Rl wicingy :428—6067

TEST REPORT

0127
Mo .321/85179/G224
Dale: 1990-02-19
SMOKE ‘TUXLCULY INDEX
1. DESCRIVTION OF SAMPLE
Two samples marked Ultraseal A and B respectively.
2. TEST REQUESTED
To determine the toxiclty ludex,
3. RESULTS
Toxlc gas factor
Sl Toxicity
SRR Carhon Carbon Nitrogen tHlydrogen index
dloxide monoxlide oxides cyanide
Ultraseal
A 0,2 0,4 0,4 0,1 1,1
Ultraseal
B 0,2 0,5 0,5 0,1 1,3

The gases that wvere tested for were: Carbon dioxide, carbon
monoxide, hydrogen chluclde, nltrogen oxides, hydrogen cyanide,
hydrogen sulphide, sulphur dioxide and ammonia.

Toxiclty index values:

0-3 = low toxicity materials
3-5 = {ntermediate toxlcity materials
above 5 = high toxicicty materials.

KS/mvd

MANAGER: PHYS[CAL, CHEMLISTRY
for DIRECTOR GENERAL
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Out rel; 1177723

Enquities ) Ll Ler
Ultra Seal YO (U12) 428-6837

10 Box 27629 TEST REPORT

SUNNYS T DI
0142
: No. J61/82157/G125

Date 12-03-90

Thus 1opend 1elates ondy 10 1hg SeeCiln: Sk (5] Tustend as sbutdea] Poresn Bk a=i tad wigdy SAUS urxuaval ol the qually ancior petloemance ol
WAt HCIEs] wy Ut hon and Hae 16st tesals o8 1ed digay 10 arey serubir e Huil IS 1ot Leeen 1ested (Reler aiso 1o Ihe comiplete conaons printed

W 1he Leir & of allaeud 1Q]T 1§ Q1S )

ULTRA SEAL
1. TEST REQUESTED
Density atl 207
2. SAMPLE

The sample was received in n plastic conlainer marked
"Ultra Seal",

i3 TEST METIHOD
1P 190/86.
1. RESULTS

Density at 207 € = 1,0715 g/ml

CM Fullarton

: Manager: Petroleum
for DIRECTOR GENERAL

CVH/hns
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Qur rel; 17/1/23
DJ Lotter
(012) 428-6837

Enquities
Ultra Seal O,
PO Box 27629

SUNNYSIDE TEST REPORT

0132 .
No, 361/82157/G125A

Date 27-03-90

1nis report telates only 10 the snoailic sampie(s) tesiud as Wenhlwe] Reten 1t aoes not wiply SARS apnroval of the quality anc/or peiformance of
1 ermYs) IN Qioston 81 1ha lest tesults GO MOt a0pty 10 By $xtulat e that hos 1t Leen tested (Refer a130 10 the complele conttons panted

ot the Back of olficial test repxuts )

TYRE SEALANT
1. REQUEST

Establish with a laboratory Lest if Lhe components of u
sample of Ultra Sceal will seperate under o relalive
cenlbrifugal lTovee cquivalent to Lhe centrilfugnl force which
will be expericnced on o Lyre with an oulside digmeler of
1072 mm, of n vehicle Lravelling al a speed ol 250 ka/h for

30 minules.

2. SAMPLE

The sample was recceived in a plastic container marked
"UlLra Seul Com Gruade®.

3 TEST METHOD

Two by 100 rl centrituge tubes, each containing 50 ml of
sample, were rotated in a centrifuge at 1865 ¢ 20 rpa for 30
minutes. This rpm for our centrifuge (SABS No Y830) is
cquivalent to the relulive centrifugul torce ol Lhe tyre as

requested in 1 above,

5. -RESULTS
1.1. Appearance of sample belore tesl:

A gel containing smull rubber picces and a smull amount of
particles, white in appearance. The rubber pieces and white
particles were evenly spread in the sample.

4.2. Appearance ol sample alter Lest:

A gel containing small rubber pieces and a small acount of
particles, white in appearance. Most of the rubber pieces and
white particles were centrifuged to Lhe bottom of Lhe
centrifuge tubes, wilh some gel in belween. The volume at the
bottom of thie tube where mosl of thesc particles could be

seen is eslimated Lo be 7 X(V/V). 5

6{ Manusger: Pectroleun

AIN/hns
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The acceplance of anitem for lest and the issue of a lesl reporl are subject to the SABS Counclil's
CONDITIONS OF TEST®, from which the following have been extiracted:

1.

If published or reproduced by the client, atest report shall be reproduced In.full, l.e. the reproduc-
tion shall contaln the printed as well as the typed parts of the report, nothing excepted. In special
circumstances an abridged form ol the report or certaln parts only of the report may be published
or reproduced, provided that the abridged lorm or partial verslon of the report Is approved In wrlt-
ing by the Direclor General of the SABS belfore publication or issue.

A lestreport relates only lo anitem submilted to the aclual lest. It furnishes or imblies no guarantee

"whatsoever, in respect of a similar item thal has not been tested.

The performance ol a test and the issue of a lest report does not Imply approval by the SABS
of the quallly and/or performance cf tha item {hat has been tested. It does not authorlze the use

ol a standardization mark.

NB. An unlawlul stalemenl to the effect that an item has been approved by the SABS or that It
complles with any of its specliications constllules a punishable olfence In terms of Section 15(8)

ol the Slandards Acl.

While every endeavour wlll be made to ensura thal a test Is representative and accuralely per.
formed, and thal areport is accurate in the quoted resulls and concluslons drawn {rom the test,
the SABS or its olllcers shall In no way be llable for any error made In carrying out the test or
lor any eitoneous statement, whether in facl orin opinion, contained in a report issued pursuant

to a lesl.

*Qutainable upon tequest liom the Director General, SABS, Private Bag X191, Prelorla, 0001,



